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15 Series Harvest Belt Conveyor

CHAPTER 8 Parts List
Serial No 140000 - Present

8.1 Drawing List

1. 1580 Tube Assembly on page 92
2. 1590 Tube Assembly on page 94
3. 15100 Tube Assembly on page 96
4. Discharge Assembly on page 98
5. S-Drive Assembly on page 100
6. Low Profile Intake Assembly on page 102
7. Standard Intake Assembly on page 104
8. Undercarriage Assembly on page 106
9. Axle Parts - All Sizes on page 108

NS Items not shown in drawing. 
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1580 Tube Assembly
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15 Series Harvest Belt Conveyor

REF # PART NO. DESCRIPTION  QTY  
1 2066022 LOWER TUBE ASSEMBLY C/W DECALS 1
2 2066036 SUSPENSION TUBE ASSEMBLY C/W DECALS 1
3 2066029 COMMON TUBE ASSEMBLY c/w DECALS 1
4 2066031 UPPER TUBE ASSEMBLY c/w DECALS 1
5 2066040 COMMON WINDGUARD PAN 10
6 2075351 SHORT WINDGUARD PAN 2
7 C2179484 LOWER TUBE BELT COVER 1
8 C2179486 UPPER EZTRAK ENVELOP 1
9 C2179485 LOWER EZTRAK PLATE 1

10 2064511 MAIN TRUSS TOWER 1
11 B001041 1/2” x 1 1/2” BOLT - GR.5 20
12 B001134 1/2” STOVER LOCK NUT 20
13 B008085 1/2” CABLE CLAMP 1
14 B008080 3/8” CABLE CLAMP 12
15 B001071 5/8” x 2 1/2” BOLT - GR.5 8
16 B002311 BUTTITE SPACER - 5/8” ID x 3/4” LONG 8
17 B0011415 5/8” STOVER LOCK NUT 8
18 B008313 3/8” CABLE x 49’ LONG c/w LOOP 1
19 B008308 3/8” CABLE x 32.5’ LONG c/w LOOP 1
20 C2179469 SIDE CABLE TRUSS 2
21 B001044 1/2” x 2” BOLT - GR.5 10
22 B001167 1/2” LOCK WASHER 40
23 B001135 1/2” NUT 40
24 B021257 RETURN ROLLER - 1.9” OD x 15 1/8” LONG 4
25 2064512 TRUSS TOWER SUPPORT 3
26 B008311 3/8” CABLE x 47’ LONG c/w LOOP 2
27 B008081 3/8” CABLE THIMBLE 4
27 B008086 1/2” CABLE THIMBLE NR
28 B008475 5/8” x 12” TURNBUCKLE 4
NS B018660 STANDARD RUBBER BELT - 15” WIDE x 159’ 11” LONG 1
NS 2075637 OIL SEED RUBBER BELT - 15” WIDE x 159’ 11” LONG 1
NS C204176 15” BELT LACING KIT AR
NS C204584 15” LACING PIN KIT AR
NS B018623 STANDARD RUBBER BELT - 15” WIDE x 5’ LONG AR
NS 2079933 OIL SEED RUBBER BELT - 15” WIDE x 5’ LONG AR
NS B018612 STANDARD RUBBER BELT - 15” WIDE x 10’ LONG AR
NS 2079934 OIL SEED RUBBER BELT - 15” WIDE x 10’ LONG AR
NS B018614 STANDARD RUBBER BELT - 15” WIDE x 20’ LONG AR
NS 2079935 OIL SEED RUBBER BELT - 15” WIDE x 20’ LONG AR
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1590 Tube Assembly
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15 Series Harvest Belt Conveyor

REF # PART NO. DESCRIPTION  QTY  
1 2066022 LOWER TUBE ASSEMBLY C/W DECALS 1
2 2066033 SUSPENSION TUBE ASSEMBLY C/W DECALS 1
3 2066035 COMMON TUBE ASSEMBLY c/w DECALS 1
4 2066029 UPPER TUBE ASSEMBLY c/w DECALS 1
5 2066040 COMMON WINDGUARD PAN 12
6 2075351 SHORT WINDGUARD PAN 2
7 C2179484 LOWER TUBE BELT COVER 1
8 C2179486 UPPER EZTRAK ENVELOP 1
9 C2179485 LOWER EZTRAK PLATE 1

10 2064511 MAIN TRUSS TOWER 1
11 B001041 1/2” x 1 1/2” BOLT - GR.5 20
12 B001134 1/2” STOVER LOCK NUT 20
13 B008085 1/2” CABLE CLAMP 4
14 B008080 3/8” CABLE CLAMP 14
15 B001071 5/8” x 2 1/2” BOLT - GR.5 8
16 B002311 BUTTITE SPACER - 5/8” ID x 3/4” LONG 8
17 B0011415 5/8” STOVER LOCK NUT 8
18 B0083091 1/2” CABLE x 60’ LONG c/w LOOP 1
19 B0083081 3/8” CABLE x 43’ LONG c/w LOOP 1
20 C2179469 SIDE CABLE TRUSS 2
21 B001044 1/2” x 2” BOLT - GR.5 10
22 B001167 1/2” LOCK WASHER 40
23 B001135 1/2” NUT 40
24 B021257 RETURN ROLLER - 1.9” OD x 15 1/8” LONG 5
25 2064512 TRUSS TOWER SUPPORT 3
26 B0081085 3/8” CABLE x 61’ LONG c/w LOOP 2
27 B008081 3/8” CABLE THIMBLE 4
27 B008086 1/2” CABLE THIMBLE 1
28 B008475 5/8” x 12” TURNBUCKLE 5
29 B0083084 3/8” CABLE x 25’ LONG c/w LOOP 1
NS B018662 STANDARD RUBBER BELT - 15” WIDE x 179’ 11” LONG 1
NS 2075638 OIL SEED RUBBER BELT - 15” WIDE x 179’ 11” LONG 1
NS C204176 15” BELT LACING KIT AR
NS C204584 15” LACING PIN KIT AR
NS B018623 STANDARD RUBBER BELT - 15” WIDE x 5’ LONG AR
NS 2079933 OIL SEED RUBBER BELT - 15” WIDE x 5’ LONG AR
NS B018612 STANDARD RUBBER BELT - 15” WIDE x 10’ LONG AR
NS 2079934 OIL SEED RUBBER BELT - 15” WIDE x 10’ LONG AR
NS B018614 STANDARD RUBBER BELT - 15” WIDE x 20’ LONG AR
NS 2079935 OIL SEED RUBBER BELT - 15” WIDE x 20’ LONG AR
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15100 Tube Assembly
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15 Series Harvest Belt Conveyor

REF # PART NO. DESCRIPTION  QTY  
1 2066022 LOWER TUBE ASSEMBLY C/W DECALS 1
2 2066025 TUBE ASSEMBLY C/W DECALS 1
3 2066027 TUBE ASSEMBLY c/w DECALS 1
4 2066031 UPPER TUBE ASSEMBLY c/w DECALS 1
5 2066040 COMMON WINDGUARD PAN 14
6 2075351 SHORT WINDGUARD PAN 2
7 C2179484 LOWER TUBE BELT COVER 1
8 C2179486 UPPER EZTRAK ENVELOP 1
9 C2179485 LOWER EZTRAK PLATE 1

10 2064511 MAIN TRUSS TOWER 1
11 B001041 1/2” x 1 1/2” BOLT - GR.5 24
12 B001134 1/2” STOVER LOCK NUT 24
13 B008085 1/2” CABLE CLAMP 4
14 B008080 3/8” CABLE CLAMP 16
15 B001071 5/8” x 2 1/2” BOLT - GR.5 8
16 B002311 BUTTITE SPACER - 5/8” ID x 3/4” LONG 8
17 B0011415 5/8” STOVER LOCK NUT 8
18 B0083088 1/2” CABLE x 69’ LONG c/w LOOP 1
19 B0081077 3/8” CABLE x 51’ LONG c/w LOOP 1
20 C2179469 SIDE CABLE TRUSS 3
21 B001044 1/2” x 2” BOLT - GR.5 15
22 B001167 1/2” LOCK WASHER 50
23 B001135 1/2” NUT 50
24 B021257 RETURN ROLLER - 1.9” OD x 15 1/8” LONG 7
25 2064512 TRUSS TOWER SUPPORT 3
26 B0081086 3/8” CABLE x 68’ LONG c/w LOOP 2
27 B008081 3/8” CABLE THIMBLE 4
27 B008086 1/2” CABLE THIMBLE 1
28 B008475 5/8” x 12” TURNBUCKLE 5
29 B0083082 3/8” CABLE x 35’ LONG c/w LOOP 1
30 2066029 TUBE ASSEMBLY C/W DECALS 1
31 2064508 SMALL TRUSS UPRITE 2
32 2054510 SMALL TRUSS TOP 1
NS B018664 STANDARD RUBBER BELT - 15” WIDE x 199’ 11” LONG 1
NS 2075639 OIL SEED RUBBER BELT - 15” WIDE x 199’ 11” LONG 1
NS C204176 15” BELT LACING KIT AR
NS C204584 15” LACING PIN KIT AR
NS B018623 STANDARD RUBBER BELT - 15” WIDE x 5’ LONG AR
NS 2079933 OIL SEED RUBBER BELT - 15” WIDE x 5’ LONG AR
NS B018612 STANDARD RUBBER BELT - 15” WIDE x 10’ LONG AR
NS 2079934 OIL SEED RUBBER BELT - 15” WIDE x 10’ LONG AR
NS B018614 STANDARD RUBBER BELT - 15” WIDE x 20’ LONG AR
NS 2079935 OIL SEED RUBBER BELT - 15” WIDE x 20’ LONG AR
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Discharge Assembly
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15 Series Harvest Belt Conveyor

REF # PART NO. DESCRIPTION QTY
1 B001003 1/4” x 1” BOLT 11
2 B001023 3/8” x 3/4” BOLT 8
3 B001124 1/4” LOCK NUT 11
4 B001139 5/8” HEX NUT 3
5 B001147 1/4” FLAT WASHER 5
6 B001149 3/8” FLAT WASHER 8
7 B001410 5/8” SERRATED FLANGE NUT 4
8 B001094 5/8” x 2 1/4” CARRIAGE BOLT 4
9 B0010951 5/8” x 3” CARRIAGE BOLT - FULL THREAD 1

10 B0011325 3/8” STOVER LOCK NUT 4
11 B001024 3/8” x 1” BOLT 4
12 B021250 ROLLER - 1.9” OD x 18” 1
13 2069522 15+ DISCHARGE DOZER WIPER 1
14 B0172235 1 1/2” DIA - 2 BOLT FLANGE BEARING 2
15 C200644 MAIN DISCHARGE CAP 1
16 C215611 1 1/2” BEARING ADJUSTMENT PLATE 1
17 C2060003 3 1/2” ROLLER - 1 1/2” SHAFT 1
18 C2150032 1 1/2” BEARING SPACER PLATE 1
19 C2158057A 15+ DISCHARGE WELDMENT c/w DECALS 1
20 C2158058 15+ DISCHARGE BOTTOM PLATE 1
21 B001157 3/4” SAE FLAT WASHER 1
22 B029967 DOWNSPOUT WARNING DECAL 2
23 B029966 CONVEYOR DISCHARGE DECAL 2
24 B0294501 LEFT TRACKING DECAL 1
25 B027600 15 SERIES DISCHARGE HOOD 1
26 B0275199 15+ DISCHARGE WIPER 1
27 2066638 WIPER SUPPORT 1
28 2067875 BEARING COVER 2
29 2071356 BEARING COVER NUT 4
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S-Drive Assembly



101

15 Series Harvest Belt Conveyor

REF # PART NO. DESCRIPTION QTY
1 2074403 S DRIVE WELDMENT 1
2 2075931 DRIVE ROLLER - LAGGED 1
3 C200708 ROLLER - 3 1/2” x 16 1/2” 4
4 B0172235 1 1/2” BEARING - 2 BOLT FLANGE 2
5 B0172015 1 1/4” BEARING - 2 BOLT FLANGE 10
6 C2179468 S-DRIVE END GUARD 1
7 C2150032 1 1/2” BEARING SPACER PLATE 1
8 C2167927 1 1/4” BEARING SPACER PLATE 8
9 C2179463 DRIVE ROLLER ADJUSTER PLATE 1

10 C2179464 TENSION ROLLER BACKING PLATE 2
11 2064221 TENSION ROLLER BEARING MOUNT - RIGHT 1
12 2064220 TENSION ROLLER BEARING MOUNT - LEFT 1
13 C2179465 JACK SHAFT 1
14 C2179467 S-DRIVE BOTTOM GUARD 1
15 B0210276 AMBER REFLECTIVE TAPE 2
16 B029701 ANGLE INDICATOR DECAL 1
17 B029950 GREASE DECAL - 8 HRS 3
18 B029450 TRACKING DECAL - RIGHT 1
19 B029456 BELT ROUTING DECAL 1
20 B001410 5/8” SERRATED FLANGE NUT 24
21 B001094 5/8” x 2 1/4” CARRIAGE BOLT 24
22 B001023 3/8” x 3/4” BOLT - GR.5 12
23 B0010951 5/8” x 3” CARRIAGE BOLT 1
24 B001139 5/8” HEX NUT 3
25 B001405 3/8” SERRATED FLANGE NUT 14
26 C2148005 ANGLE POINTER 1
27 2067858 BEARING COVER - 1 1/4” BEARING 4
28 2067875 BEARING COVER - 1 1/2” BEARING 1
29 C2179495 1’ ADJUSTMENT ROD x 65” 2
30 B001159 1” FLAT WASHER 2
31 C2179488R BELT TENSION INDICATOR - RIGHT 1
32 C2179488L BELT TENSION INDICATOR - LEFT 1
33 B0210731 COMPRESSION SPRING 2
34 B001077 1” HEX NUT 2
35 2071356 BEARING COVER NUT 10
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15 Series Harvest Belt Conveyor

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY

1 2064290 LOW PROFILE INTAKE WELDMENT 1 31 B001410 5/8” SERRATED FLANGE NUT 16
2 C215030 3” INTAKE ROLLER 4 32 B0010951 5/8” x 3” CARRIAGE BOLT 3

3 C2137860 S ROLLER ADJUSTMENT PLATE 1 33 B001139 5/8” HEX NUT 9
4 C211615 SHAFT GUARD 2 34 B0294501 LEFT TRACKING DECAL 1

5 C2147927 BEARING SPACER 4 35 B001003 1/4” x 1” BOLT - GR.5 10
6 B027569R S ROLLER FLASHING - RIGHT 1 36 B001147 1/4” FLAT WASHER 6

7 B027569L S ROLLER FLASHING - LEFT 1 37 B001024 3/8” x 1” BOLT - GR.5 9
8 B0172015 1 1/4” BEARING - 2 BOLT 8 38 B001131 3/8” HEX NUT 2

9 B021740L HOPPER SPRING - LEFT 1 39 B0011325 3/8” STOVER LOCK NUT 9
10 B021740R HOPPER SPRING - RIGHT 1 40 B002224 1/4” x 1 3/4” ELEVATOR BOLT 14

11 C2158011 HOPPER RAIL 1 41 B002226 1/4” x 1” ELEVATOR BOLT 3
12 B021415 HOPPER CANVAS 1 42 B001124 1/4” LOCK NUT 27

13 B027561R LOWER HOPPER FLASHING - RIGHT 1 43 B0020367 #10 x 1” TEK SCREW 2
14 B027561L LOWER HOPPER FLASHING - LEFT 1 44 B0011459 #10 FLAT WASHER 2

15 B027562R UPPER HOPPER FLASHING - RIGHT 1 45 B001405 3/8” SERRATED FLANGE NUT 4
16 B027562L UPPER HOPPER FLASHING - LEFT 1 46 B001157 3/4” SAE FLAT WSAHER 3

17 C2137862 INTAKE FABRIC STRAP 2 47 C2179517 HANDLE MOUNT PLATE 2
18 B027563 HOPPER END FLASHING 1 48 C2179518 HANDLE SPACER PLATE 1

19 C2158012 INTAKE FABRIC END STRAP 1 49 C2149041 HOPPER HANDLE 1
20 B027564 INTAKE DOZER FLASHING 1 50 B021901 RUBBER HANDLE 1

21 B024085 INTAKE RAIL CONDUIT 1 51 B001028 3/8” x 2” BOLT - GR.5 1
22 C211796 HOPPER FABRIC SHORT CLAMP 2 52 B001149 3/8” FLAT WASHER 2

23 B008097 PULLEY BLOCK 3 53 B002310 1” LONG SPACER 1
24 C2158013 EZ TRAK BOTTOM PLATE 1 54 B008061 3/16” CABLE THIMBLE 1

25 B002082 GREASE ZERK 8 55 B008060 3/16” CABLE CLAMP 2
26 B029450 RIGHT TRACKING DECAL 1 56 C2179519 TRANSPORT HITCH 1

27 B008388 3/16” CABLE X 16’ 7” 1 57 B0020316 3/8” x 5” L-PIN 1
28 C2179629 HITCH STORAGE MOUNT 1 58 B002091 3/16” x 3 3/4” HAIR PIN CLIP 1

29 B0020101 3/8” x 4” U-BOLT x 4” LONG 2 59 C2179630 YARD HITCH 1
30 B001094 5/8” x 2 1/4” CARRIAGE BOLT 16 60 C2179642 IMPLEMENT JACK MOUNT 1

61 8022197 TRACKING DECAL 1
62 2067858 BEARING COVER 8

63 2071356 BEARING COVER NUT 16
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15 Series Harvest Belt Conveyor

REF # PART NO. DESCRIPTION QTY
1 C211790 STANDARD INTAKE 1
2 B021742R HOPPER SPRING - RIGHT 1
3 C200791 HOPPER RAIL 1
4 C200613 LONG HOPPER STRAP 2
5 B002227 1/4” x 3/4” ELEVATOR BOLT 8
6 B001124 1/4” LOCK NUT 17
7 B001154 3/4” STOVER LOCK NUT 8
8 B002091 3/16” x 3 3/4” HAIR PIN CLIP 2
9 C202405 HITCH CLEVIS 1

10 C217406 MALE HITCH 1
11 B001105 3/4” x 4” BOLT - GR.5 2
12 B0020315 3/4” x 4 1/8” L-PIN 2
13 C201785 FLIP RESTRAINT 1
14 B001004 1/4” x 1 3/4” BOLT - GR.5 1
15 C200931 FEMALE HITCH 1
16 C2060003 3 1/2” ROLLER 1
17 B001091 1/2” x 3” CARRIAGE BOLT 1
18 B001135 1/2” HEX NUT 3
19 B001409 1/2” SERRATED FLANGE NUT 4
20 B0172235 1 1/2” BEARING - 2 BOLT 2
21 B0010885 1/2” x 1 1/2” CARRIAGE BOLT 4
22 B0275165 REAR FLASHING 1
23 C200612 FLASHING PLATE 1
24 C200614 HOPPER END 1
25 B002226 1/4” x 1” ELEVATOR BOLT 3
26 B0010401 1/2” x 1 1/4” BOLT - GR.8 2
27 B021742L HOPPER SPRING - LEFT 1
28 B001151 1/2” FLAT WASHER 2
29 B001134 1/2” LOCK NUT 2
30 B002603 3/4” x 2” CARRIAGE BOLT 6
31 B001023 3/8” x 3/4” BOLT 4
32 B001024 3/8” x 1” BOLT 4
33 B0011326 3/8” FLANGE LOCK NUT 8
34 C2116151 ADJUSTABLE SHAFT GUARD 1
35 C2060032 1 1/2” HOUSING PLATE 1
36 B001025 3/8” x 1 1/4” BOLT 2
37 B001130 3/8” JAM NUT 2
38 B021420 HOPPER FABRIC 1
39 B024081 1” x 90” FLEXIBLE CONDUIT 1
40 B0305291 JACK - 3000 LBS. 1
41 C205149 LONG TRACKING TOP 1
42 C205143 BELT TRACKING BOX 1
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Undercarriage Parts



107

15 Series Harvest Belt Conveyor

REF # PART NO. DESCRIPTION QTY
1 C116410A AXLE ASSEMBLY - 6 BOLT HUB 1
2 B011221 ST225/75R15 8 PLY TIRE & 6 BOLT RIM 2
3 B0020177 1/2” x 4” U-BOLT x 5” LG 6
4 B001134 1/2” STOVER LOCK NUT 52
5 C2179443 LIFT ARM WELD - 1580 2
5 C2179430 LIFT ARM WELD - 1590 2
5 C116507 LIFT ARM WELD - 15100 2
6 2075831 AXLE ARM ASSEMBLY - 1580 2
6 2075837 AXLE ARM ASSEMBLY - 1590 2
6 2075804 AXLE ARM ASSEMBLY - 15100 2
7 C2179444A LADDER ASS’Y - 1580 & 90 1
7 C2179442A LADDER ASS’Y - 15100 1
8 B0198655 4 1/2” x 30” HYDRAULIC CYLINDER - 1580 1
8 B0191684 5 1/2” x 30” HYDRALIC CYINDER - 1590 & 15100 1
9 C2179494 LONG UNDERCARRIAGE PIN 2

10 B001032 3/8” x 2 1/2” BOLT 4
11 B0011325 3/8” LOCK NUT 6
12 C114418 LIFT CROSS PIN 1
13 B001159 1” FLAT WASHER 4
14 C2179492 UNDERCARRIAGE PIN COLLAR 4
15 B017733 LADDER BUSHING 2
16 C2179491 SHORT UNDERCARRIAGE PIN 2
17 B001040 1/2” x 1 1/4” BOLT 16
18 C2179611 AXLE ARM CROSS BRACE - 1580 1
18 C2179568 AXLE ARM CROSS BRACE - 1590 1
18 C2179577 AXLE ARM CROSS BRACE - 15100 1
19 B0020163 3/8” x 3” U-BOLT x 4” LG  (1580 & 1590) 4
19 B0020101 3/8” x 4” U-BOLT x 4” LG  (15100) 4
20 B001405 3/8” SERRATED FLANGE NUT 8
21 2077338 LIFT CROSS 1
22 B001043 1/2” x 1 3/4” BOLT 24
23 C2179497 TRANSPORT UPRITE 2
24 C311277 TRANSPORT REST CROSS MEMBER 1
25 C116485 RIGHT RELECTOR ASSEMBLY 1
26 C116486 LEFT REFLECTOR ASSEMBLY 1
27 B001002 1/4” x 3/4” BOLT 4
28 B001124 1/4” LOCK NUT 4
29 B0211395 OVAL GROMMET 2
30 C114420 AXLE ARM PIN - 1” x 3” LG 2
31 B002059 5/16” x 2” ROLL PIN 4
32 B0194165 #8 MORB x #6 MJIC ADAPTER - 1/16” REST 1
33 B0193052 #8 MORB BREATHER 1
34 B019293 3/8” HYDRA. HOSE x 66’ - 1580 & 90 1
34 B0192611 3/8” HYDRA. HOSE x 70’ - 15100 1
35 B019300 SHUT OFF VALVE - 3/8” FPT 1
36 B019516 3/8” MPT x 1/2” MPT REDUCER NIPPLE 1
37 B019200 PIONEER MALE TIP - 1/2” FPT 1
38 B0275102 LARGE TUBE MANUAL HOLDER 1
39 C314500 MANUAL HOLDER BRACKET 2
40 B0020115 1/4” x 3” U-BOLT x 4” LG 2
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Axle Parts - All Sizes

REF # PART NO. DESCRIPTION  QTY  
1 B011503 DUST CAP - 6 BOLT HUB 1 per hub
2 B011681 1” CASTLE NUT 1 per hub
3 B001158 1” FLAT WASHER 1 per hub
4 B011603 OUTER CONE - 6 BOLT HUB 1 per hub
5 B011602 OUTER CUP - 6 BOLT HUB 1 per hub
6 B011003 6 BOLT HUB c/w BEARINGS 1 per hub
7 B011652 INNER CUP - 6 BOLT HUB 1 per hub
8 B011651 INNER CONE - 6 BOLT HUB 1 per hub
9 B011650 GREASE SEAL - 6 BOLT HUB 1 per hub

10 B011221 ST225/75R15 TIRE & RIM 1 per hub
11 B011504 WHEEL BOLT 6 per hub
12 B002054 3/16” x 2” COTTER PIN 1 per hub


